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Indoor Vertical Bike Storage Rack
Model # 670508 / 670509 / 670510 / 670511/ 670512 / 670513 / 670514 / 670515 / 670516
Assembly Instruction

Contents Contents
Ref. Qty. Description Ref. Qty. Description
1 2  Post H1 16 M8 x70mm Lg. Round Head Screw
2 4 GussetPlate H2 16 M8 Nylon Hex Nut
3 2 Feet H g
4 2 Horizontal Cross Bar M8 x 40mm Lg. Round Head Screw
5 2 Narrow Bike Frame (670509/670510) H4 24  Flat Washer
6 1 Locking Loop (670509) H5 2 MB8x35mm Lg. Round Head Screw
7 2 [ i
W|de' Bike Frame (670511/670512) H6 2 M8 x40mm Lg. Round Head Screw
- 8 1  Locking Cable (670512)
: H7 2 Flat Washer
H8 8 M8 Outer Hexagon Nut

H9 8 M8 Spring Washer

Hardware Ref. H5,H6,H7 included with M# 607509 assembly

Note:

M# 670508 Frame & M# 570509 -12
Bike Rack Mount sold separately
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Locking Loop Assembly Model # 670509
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O i Notes:
q m /,,oo- / Bike rack mount shown in mix and match configuration.
2 / Racks Platforms: (High, Low, High, Low) or
: (Low, High, Low, High)

: Anchor bolts not included. Contact local hardware store
for appropriate hardware use with floor surface.

M# 670509-12 Recommend use for concrete walls:
Anchor Log Bolts & Shields. For other surfaces,
contact local hardware store.
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